
 

OWNER’S MANUAL 

 

PLEASE CAREFULLY READ THIS ENTIRE MANUAL BEFORE 

OPERATING YOUR NEW TREADMILL! 



 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 



 

 

 

◼ 

◼ 

◼ 

◼ 

◼ 

◼ 

◼  

◼ 

◼ 

◼ 

◼ 

◼ 

◼ 

◼ 

◼ 

 
 



 

 

 

.

http://www.squared.com/


 

◼ 

◼ 

◼ 

◼ 

◼ 

◼ 
◼ 

 

 

 

 

 

 

 



 

 

 

 

 
 

 

 

 
 

 
 

 
 
 
 

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 

 

    



 

 

 
 

 

 

 
 

 

 

 
 

 

 

 
 



 

 

 
 

 

 

 
 

 

 

 

 



 

 
 
 
 
 
 
 
 
 
 

 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

 



 

 

 
 

 
 
 
 
 
 

 
 
 
 
 
 

 

 
 
 
 
 
 
 
 
 
 
 

 

 
 



 

 

 
 

 
 
 
 
 
 
 
 
 
 

  
 
 
 
 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 

 



 

 

 
 

 
 
 
 
 
 
 
 
 
 
 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

 
 
 
 
 
 
 
 
 
 

 

 
 



 

 

 

 

◼ 

 

◼ 

◼ 

 
 

  

 

 



 

 

  

  

 
 
 
 
 
 
 
 
 
 
 
 
 

   

 

 

 

 

 

 

 

 



 

 

 
 ▲ ▼  

 

 ▼ 

 

 
 

 

 

◼ 

 

◼ 

◼ ▲ ▼  

◼ 



 

 

 

 

 

 

 

 

 

 

 
 



 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

2. 

 

 

 

▲ 



 

 



 

 

 

 

：



 

 

 

 
 

 

 
 

 

 

 

  

 
 

 



 

 

 ▲ ▼ 

 ▲ ▼ 

 

 

▲ ▼ 

 

▲ ▼ 

 

▲ ▼ 

 

 



 

 

 ▲ ▼ 

▲ 

▼  

 

▲ ▼ 

 

 

 ▲ ▼ 

 

  

 



 

 

 

 

 

 

 

 

  



 

 

 

 

 

  



 

 

 

 

 



 

 

 

 



 

 

  

 



 

 

  

 

 

 

 

 

 

 

 ▲ ▼ 

 ▲ 

 

  



 

 

  

  

  

  

 

  

  

  

  

  

 



 

 

  

 

 ▲ 

 ▲ 

 

▲ ▼  

 

5. 

 

 

 

3. 

 

 

 ▲ ▼ 

 

 

▲ ▼ 

 

 

 

 

 

  



 

 

EXPLODED VIEW DIAGRAM  

  



 

 

PARTS LIST  

   
1 Main Frame 1 

2 Frame Base 1 

3 Incline Bracket 1 

4 Right Upright 1 

5 Left Upright 1 

6 Console Support 1 

7 Deck Cross Brace 2 

8 Outer Slide 1 

9 Inner Slide 1 

10 Link 1 

11 Link Shaft 1 

12 Shaft Bushing 2 

13 Fastening Bracket 2 

14 Clevis Pin 1 

15 Fastening Bushing 1 

16 Dual Torsion-Spring 1 

17 Release Lever 1 

18 Ø 1.8_ChenChin Torsion-Spring 1 

19 Cylinder 1 

20 Drive Belt 1 

21 Front Roller W/Pulley 1 

22 Rear Roller 1 

23 Running Deck 1 

24 Running Belt 1 

25 PVC Handgrip 2 

26 Handrail Support 1 

27 Ø 2_Steel Cable Tension Spring 1 

28 Wire Clamp 1 

29 Wire Tie Mount 8 

30 Motor Bottom Cover 1 

31 Steel Cable 1 

34 Drive Motor 1 

35 Incline Motor 1 

36 Motor Controller 1 

37 800m/m_Speed Adjustment Switch W/Cable 1 

38 800m/m_Incline Adjustment Switch W/Cable 1 

39 400m/m_Handpulse Wire 1 

40-01 400m/m_Handpulse W/Cable Assembly(L) 1 

40-02 400m/m_Handpulse W/Cable Assembly(R) 1 

41 Handpulse End Cap 2 

42 Breaker 1 

43 Power Socket 1 

44 AC Electronic Module 1 

  



 

 

   
45 100m/m_Connecting Wire (Black) 1 

46 250m/m_Connecting Wire (White) 1 

47 250m/m_Connecting Wire (Black) 1 

48 800m/m_Computer Cable (Upper) 1 

49 1300m/m_Computer Cable (Middle) 1 

50 1200m/m_Computer Cable(Lower) 1 

51 Power Cord 1 

52 Console Assembly 1 

52-01 Console Inner Cover 1 

52-02 Console Top Cover 1 

52-03 Console Bottom Cover 1 

52-04 500m/m_Connecting Wire 1 

52-05 Beverage Holder (L) 1 

52-06 Beverage Holder (R) 1 

52-07 Square Magnet Stop Plate 2 

52-08 Console Display Board 1 

52-09 Key Board 1 

52-10 Key Fast Board 1 

52-13 START Key Board 1 

52-14 STOP Key Board 1 

52-16 600m/m_Safety Switch Module W/ Cable 1 

52-17 500m/m_Fan Assembly(Optional) 1 

52-18 Deflector Fan Grill 1 

52-19 Fan Grill Anchor(Optional) 2 

52-20 400m/m_Speaker W/Cable(Optional) 2 

52-22 Amplifier Controller & Bluetooth(Optional) 1 

52-23 Sound Board W/Cable-AG00030-K1(Optional) 1 

52-24 Sound Board W/Cable-AG00030-K1-1(Optional) 1 

52-25 W/Receiver, HR(Optional) 1 

52-26 2.3 × 6m/m_Sheet Metal Screw 53 

52-27 Handgrip Fixing block 2 

52-28 LOGO Chain Cover 1 

52-30 500m/m_Receiver, HR 1 

52-31 400m/m_Amplifier Cable(Optional) 1 

52-33 400m/m_Console Ground Wire 1 

52-34 STOP Key 1 

52-35 Start Key 1 

52-36 Key 1 

52-37 Outer Cover 1 

52-39 400m/m_Audio Bluetooth Signal Wire(Optional) 1 

52-41 Water-resist Rubber 1 

52-44 Speaker Iron Net(Optional) 2 

52-46 Book Rack 1 

52-47 Clear Acryl 1 

  



 

 

   
52-48 Wind Duct 1 

52-49 Console Bracket Anchor 2 

52-50 Bluetooth Key Board 1 

52-51 400m/m_USB Board & Line 1 

52-52 Speaker Grill Anchor(Optional) 4 

53 Motor Top Cover 1 

54 300m/m_Speed Adjustment Switch W/Cable 1 

55 300m/m_Incline Adjustment Switch W/Cable 1 

56 Cushion 6 

57 Ø 75 × 35m/m_Transportation Wheel(A) 2 

58 Ø 62 × Ø 32 × 30m/m_, Transportation Wheel(B) 2 

59 Square End Cap 2 

60 305m/m_Running Belt Foot Rail 2 

61 715m/m_Running Belt Foot Rail 2 

62 Frame Base Cover (L) 1 

63 Frame Base Cover (R) 1 

64 Console Mast Cover-L 1 

65 Console Mast Cover-R 1 

68 Rear Adjustment Base (L) 1 

69 Rear Adjustment Base (R) 1 

70 Motor Cover Anchor(D) 5 

71 Ø 24 × Ø 10 × 3T_Nylon Washer (A) 2 

72 Ø 50 × Ø 13 × 3T_Nylon Washer (B) 4 

73 Adjustment Foot Pad 2 

74 Motor Bracket 1 

75 Trapezoidal Safety Key 1 

76 Belt Guide 2 

77 Wheel Sleeve 2 

78 1200m/m_Sensor W/Cable 1 

80 1/2" × UNC12 × 1-1/4" _Carriage Bolt 2 

81 1/2" × 1"_Hex Head Bolt 2 

82 3/8" × 4-1/2"_Socket Head Cap Bolt 1 

83 3/8" × 3/4"_Hex Head Bolt 1 

84 3/8" × 1-1/4"_Hex Head Bolt 1 

85 3/8" × 3/4"_Hex Head Bolt 4 

86 3/8" × UNC16 × 2"_Flat Head Socket Bolt 2 

87 5/16" × 1"_Button Head Socket Bolt 2 

88 5/16" × 2-3/4"_Button Head Socket Bolt 2 

89 M8 × 60m/m_Hex Head Bolt 1 

90 M8 × 80mm_Socket Head Cap Bolt 2 

91 M8 × 50m/m_Flat Head Countersink Bolt 4 

92 M8 × 25m/m_Flat Head Countersink Bolt 4 

93 M3 × 10mm_Phillips Head Screw 1 

94 M5 × 20m/m_Phillips Head Screw 3 
  



 

 

   
95 M8 × 12m/m_Hex Head Bolt 2 

96 5/16" × UNC18 × 42m/m_Button Head Socket Bolt 1 

97 M5 × 5T_Nylon Nut 1 

98 1/2" × 8T_Nylon Nut 4 

99 3/8" × 7T_Nylon Nut 4 

100 5/16" × 7T_Nylon Nut 3 

101 M8 × 7T_Nylon Nut 1 

102 3/8" × 7T_Nut 3 

103 M3 × 2.5T_Nut 1 

104 Ø 5/16" × Ø 35 × 1.5T_Flat Washer 2 

105 Ø 3/8" × Ø 25 × 2.0T_Flat Washer 4 

106 Ø 3/8"× Ø 19 × 1.5T_Flat Washer 4 

107 Ø 5 × Ø 10 × 1T_Flat Washer 2 

108 Ø 5/16" × Ø 18 × 1.5T_Flat Washer 1 

109 Ø 5 × Ø 13 × 1.0T_Flat Washer 1 

110 Ø 1/4" × 19 × 1.5T_Flat Washer 4 

111 Ø 25 × Ø 20 × Ø 16 × Ø 5 × 4.5H × 1.1T_Concave Washer 8 

113 Ø 10 × 1.5T_Split Washer 8 

114 M3 × 1T_Split Washer 1 

115 M5_Star Washer 4 

116 4 × 12m/m_Sheet Metal Screw 20 

117 Ø 5 × 16m/m_Tapping Screw 28 

118 5 × 19m/m_Tapping Screw 1 

119 3.5 × 12m/m_Sheet Metal Screw(8pcs Optional) 54 

120 5 × 16m/m_Tapping Screw 11 

124 3 × 12m/m_Tapping Screw 4 

125 Ø 4 × 50m/m_Flat Head Socket Bolt 2 

126 3.5 × 16m/m_Tapping Screw 8 

127 3 × 10m/m_Sheet Metal Screw 2 

128 M5_Speed Nut Clip 2 

129 3 × 8mm_Sheet Metal Screw 6 

130 5/16" × 1/2"_Button Head Socket Bolt 8 

131 Allen Wrench Head Screw Wrench 1 

132 M6_L Allen Wrench 1 

133 Controller Back Plate 1 

134 Lubricant 1 

136 Handgrip End Cap 2 

137 3.5 × 32m/m_Sheet Metal Screw(Optional) 8 

139 3/8" × 1-3/4"_Button Head Socket Bolt 4 

140 M5 × 10m/m_Phillips Head Screw 4 

145 Cushion Spacer 2 

147 Top Motor Cover Plate 1 

148 Pedal Cover (Top) 2 

149 Pedal 2 

  



 

 

   
151 1000m/m_Ground Wire 1 

153 400m/m_Audio Cable(Optional) 1 

154 Chest Strap(Optional) 1 

157 Ø 3.5 × 18m/m_Sheet Metal Screw 8 

158 Beverage Holder 1 

159 5/16" × 3/4"_Button Head Socket Bolt 4 

160 Ø 5 × 1.5T_Split Washer 4 

175 3.5 × 16m/m_Sheet Metal Screw 8 

177 PAD 1 

177-01 Tablet Holder (Bottom) 1 

177-02 Tablet Holder Adjustable Clip 1 

177-03 Tablet Holder (Front) 1 

177-04 Foam Stop, Handlebar Eye Tube 3 

177-05 3.5 × 12m/m_Sheet Metal Screw 4 

177-06 Foam Stop, Handlebar Eye Tube 1 

178 150m/m_Connecting Wire (White) 1 

179 Filter 1 

180 Choke 1 

181 650m/m_Connecting Cable Of Motor 1 

182 13m/m_Bolt Cap 3 

183 14m/m_Bolt Cap 3 

184 19m/m_Bolt Cap 2 

185 Non-Slip Rubber 2 

186 Non-Slip Rubber 2 

 



 

 

 

Bernsport (1995) Limited 
19A Orbit Drive, Albany 
Auckland 
New Zealand 0632 
  
Phone 09 477 6020 
Fax 09 475 6616 
Website: www.bernsport.co.nz 

http://www.bernsport.co.nz/

